
640 ADVENTURE-R 2001 <2001><AU><976015>
TANK, SEAT

22567

Pos Part Number Description Additional Text Quantity

0 58211001061 BRACKET R/S TOP '97 1.00

0* 5840804210004 SIDE COVER R/S ORANGE LC4'99 1.00

1* 5820701304490 1.00

2 58507023000 BRACKET FOR 30 LITER TANK 2.00

3 58507003000 FUEL COCK CPL. SM. RALLYE'96 1.00

4 0603061001 CU-SEAL RING DIN7603-6X10X1 4.00

5 0014060103 HH COLLAR SCREW M 6X10 WS=8 8.00

6 58307106100 GASKET FUEL COCK MIKUNI 1.00

7* 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 1.00

8 59007008044 FILLER CAP CPL. WITH VALVE 1.00

9* 59007009000 GASKET FOR FILLER CAP HIGH 1.00



10 0125060003 WASHER DIN0125-A 6,4 2.00

11 58007044000 OVAL HEAD SCREW M6X15 1.00

12* 58407011000 SCREW FOR SEAT M 6X13/8 1.00

13 54435024001 HOSE ID 7,5 PER METER FOR 12 LITER TANK 1.00

14 58307014000 SPECIAL NUT M8 1.00

15 58007117000 YDNAC-CLAMP 10107 10MM 0.00

16 31007007001 PVC-HOSE 5 X 8 MM 0.00

17 58205035001 HOSE 6X10 PER METER 0.00

18 58007017000 YDNAC-clamp 10101 (10.4MM) 300 TPI Erzbergrodeo 1.00

20 58312093000 FUEL PUMP MIKUNI RALLYE 1.00

21* 58212071000 BRACKET FOR FUEL PUMP 1.00

22 0015060203 HH COLLAR SCREW M 6X20 WS=8 4.00

23 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00

24 0985050003 Self locking nut DIN 985 M5 2.00

25* 5851209200090 BRACKET 30LT TANK SILVER '97 1.00

26 50107015000 TANKROLL 13X36X16 2.00

27 0912060163 AH SCREW DIN0912-M 6X16 2.00

28 0125060003 WASHER DIN0125-A 6,4 2.00

31* 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 4.00

35 50235033300 SNAP-NUT HOLDER M6 KP142 2.00

36 58307113250 TANK BUSHING CPL. 12 X 34 X 25 2.00

37 0015060253 HH COLLAR SCREW M 6X25 WS=8 2.00

38 12011016000 WASHER 6 X 12 X 3 2.00

40* 58207040400 SEAT ADVENTURE 2001 1.00

41* 58207040450 % SEAT COVER SIL ADVENTURE 01 1.00

42 58307019000 WASHER 10,5 X 25 X 1,5 1.00

43 50233041000 Pair of washers M6 NORDLOCK 2.00

44 0015060123 HH COLLAR SCREW M 6X12 WS=8 6.00

45 55007006200 O-RING 11X1,8 NBR 70 1.00

46 51107004000 FUEL COCK CPL.MIKUNI CK-69 '96 ONE CONNECTION 1.00

48 54603048100 clip nut M6 6.00

50 58211001060 BRACKET L/S TOP '97 1.00

51 58211001062 BRACKET BELOW FOR MASK '97 2.00

52 51005067100 INSOLATE WASHER 12X28X3 2.00

53 58007015000 T-CONNECTOR FOR FUEL LINE 1.00

54* 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 1.00

55* 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00

56* 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 1.00

58 58012058000 TOOL BOX CPL. '92 1.00

59 58012058050 RUBBER FOR TOOL BOX '92 1.00

60 58329099000 ORIGINAL EQUIPMENT TOOL KIT 1.00

61* 5841201020030 BAGGAGE CARRIER BLACK MIL LC4 1.00

62* 0991060203 FLAT H.SCREW DIN7991-M6X20 2.00

63* 40006006000 WASHER 6MM 2.00

64* 56509064100 Self locking nut M6 - 10 2.00

65* 0912060353 AH SCREW DIN0912-M 6X35 2.00

66* 58412011100 BUSH FOR BAGGAGE CARRIER 2000 2.00

67 0021080003 WASHER DIN9021-A 8,4 1.00

68 0934080003 Hexagon nut DIN934 M8 1.00

81* 5840804100004 SIDE COVER L/S ORANGE LC4'99 1.00
* = New part


